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Main Frame Parts List 

1 DD1000.015 3.0m main Frame (bolted type)  

 DD1000.115 3.6m Main Frame (bolted type)  

1 DD1000.020 3.0m 121 Welded Frame without tread plate mounts  

1 DD1000.021 3.0m 121 Welded Frame complete with Tread  plate mounts  

1 DD1001.120 3.6m 121 Welded Frame without tread plate mounts  

1 DD1001.121 3.6m 121 Welded Frame Complete with tread plate mounts  
9 DD1002.000 Hose Bracket for all Trailing Drills  

2 DD1002.100 Rear Drawbar Mounting bracket RH 1 

 DD1002.200 Rear Drawbar Mounting bracket LH 2 

3 DD1003.000 Rear Drawbar 3.0m  

3 DD1003.100 Rear Drawbar 3.6m  

4 DD1004.000 Rear Drawbar/End tow bracket 1 

5 DD1005.000 Rear Drawbar/End tow plate  

6 DD1006.000 Intermediate Plate RH 1 

6 DD1006.100 Intermediate Plate RH 1 

7 DD1007.000 Collector Tray Mounting bracket 2 

8 DD1008.000 Tyne mount bracket for 150mm spacing LH A/R 

8 DD1008.010 Tyne mount bracket for 150mm spacing RH  

10 DD1010.000 76x76 Plastic end cap A/R 

11 DD1011.000 50mm 2x Hole Holding Plate A/R 

12 DD1012.000 75mm 2x hole holding plate A/R 
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 DD1013.000 Extra tyne mount off rear drawbar (sets)  

 DD1014.000 150 spacing extra tynes bracket (sets)  

 DD1015.000 Toolbox bracket LH  

 DD1016.000 Toolbox bracket RH  

 1MHC10030G M10x30 Bolt Gal 8 

 1MHC12040G M12x40 Bolt Gal 9 

 1MHC12090G M12x90 Bolt Gal 4 

 1MHC12100G M12x100 Bolt Gal 10 

 1MHC20050G M20x50 Bolt Gal 18 

 1NNMC10 M10 Nyloc nut 8 

 1NNMC12 M12 Nyloc nut 23 

 1NNMC20 M20 Nyloc nut 18 

 


